
City of Franklin, Tennessee
Integrated Water Resources Plan

 

 DRAFT REPORT
   July 2012



 

  i 
© 2012 CDM Smith & All Rights Reserved 

Table of Contents  

Executive Summary ....................................................................................................... ES-1 

ES.1 IWRP Process .............................................................................................................................................. ES-2 

ES.2 Harpeth River Modeling ......................................................................................................................... ES-2 

ES.3 Summary of the Preferred Alternative ............................................................................................ ES-3 
[...]
thickening the sludge as it is wasted from the final clarifiers by dissolved air floatation and 

dewatering the solids by belt filter press prior to disposal in a landfill, over 100 miles away, in 

Camden, Tennessee.   

The work completed during the analysis of the biosolids handling system includes a discussion 

on the potential biosolids use/disposal options and associated solids processing requirements, 

presentation of conceptual design of improvements to the solids processing facilities at the 

existing and potential future WWTP and presentation of an updated financial analysis including 

an opinion of probable construction cost, annual operation and maintenance costs, and life 

cycle costs. 

4.4.2.1 Preliminary Analysis 

The first biosolids workshop was held on February 2, 2011 to determine the preliminary 

treatment technologies and potential solids process trains that would be further analyzed 

during the alternatives selection process.  During the workshop, criteria were developed for the 

future solids treatment train that included providing efficient operations, decreased energy 

consumption, ensuring a sustainable process, having a diverse portfolio of product use/disposal 

options, having reliable operations, providing risk reduction, allowing for environmental and 

public acceptance, producing minimal odors, being an automated process, producing Class A 

biosolids, and providing an expandable strategy for growth.   



Section 4    Phase II – System Analysis   
 
 

4-31 © 2012 CDM Smith & All Rights Reserved 

The initial technical memorandum for the biosolids analysis described the evaluation and 

description of the existing conditions of the WWTP biosolids system, provided a preliminary 

analysis of the current operation and maintenance requirements and costs of solids treatment, 

and provided an overview of the solids projections based on current conditions and the 

availability of existing equipment to meet the future needs of the WWTP. 

The follow-up memorandum discussed and detailed the selected solids treatment technologies 

and the four potential process trains in including conceptual sizing of equipment and facilities 

and development of planning level capital and O&M costs and life cycle costs.  The planning 

level costs for each process train was compared to the O&M costs for the existing solids 

treatment process developed in TM No. 1 to determine financial feasibility of each of the 

alternatives.  A solid processing train consisting of rotary drum thickening, anaerobic digestion, 

screw press dewatering, and solar drying was selected to have the lowest treatment cost per dry 

ton of solids treated. 

4.4.2.2 Analysis 

A Steering Committee meeting was held on September 28, 2011 to select a biosolids process that 

would form the basis of the potential future processes for the City.  The option consisting of 

rotary drum thickening, anaerobic digestion, screw press dewatering, and solar drying was 

selected as the preferred method due to the congruent similarities with the non-cost criteria 

that were developed during the initial Biosolids Workshop.  Anaerobic digestion was selected 

because it can achieve Class B treatment, reduce the amount of biosolids, and potentially 

produce energy (methane) in support of the City’s sustainability goals.  The City also wished to 

investigate solar drying because of the low O&M costs and the fact that the dried biosolids can 

offer more beneficial reuse opportunities.   

A phased approach to the proposed improvements was considered with respect to the WWTP 

liquid process improvements and expansion of wastewater treatment capacity.  The liquid 

process improvements are proposed to expand WWTP capacity to 16 mgd requiring a solids 

facility expansion to 16 MGD capacity.  In addition, the recommended two additional 4 MGD 

expansions will also require biosolids upgrades to reach the ultimate WWTP capacity of 24 

MGD for the planning period.   

Descriptions of the technologies, design parameters, and proposed solids treatment process 

design criteria can be seen in Appendix E for the selected biosolids train analysis.  The 

estimated costs of the recommended improvements is estimated at $66 M although this is still a 

high level cost and should be further evaluated as part of the preliminary and detailed design to 

define the potential for reuse of existing facilities and the potential for a more staged approach 

to the upgrades.  The cost breakdowns for the improvements recommended are detailed further 

in the documents in Appendix E. 

4.4.3 Effluent Reuse 
As part of the IWRP, Smith Seckman Reid (SSR) assisted with an update of the analysis of the 

reclaimed water system. This included a review and updates of the analysis of the Franklin 



Section 4    Phase II – System Analysis   
 
 

4-32 © 2012 CDM Smith & All Rights Reserved 

Reclaimed Systems Report completed in February 2009. This review included an analysis of the 

supply and demand associated with the estimated population growth and continued 

development and expansion of the system. The City of Franklin Development Report, prepared 

by the Franklin Planning Department, was used to gauge progress and to project development 

for the planning period.  The updated average daily demand for the existing reuse customers is 

approximately 1.55 mgd, with maximum daily demands of approximately 6.85 mgd. 

New potential users were evaluated and screened to determine those users that were highly 

likely to connect to the system if it became available, as well as existing facilities within a 

reasonable distance of existing infrastructure.  Detailed listings of the projected users can be 

seen in Appendix G.  Projections were based on a 2-inch per week irrigation rate, which is 

typically used by area golf course and park facilities for irrigation on green spaces.  From this 

analysis, the average daily demand for these potential customers increased to 3.76 mgd, with a 

maximum daily demand increase to 8.13 mgd. 

Storage was also analyzed using demands from 2010 to create a typical annual flow scenario for 

the reuse system.  Data from the analysis showed that from the middle of July through the end 

of October, a deficit of approximately 240 MG exists, and additional storage volume is needed 

to accommodate the projected demands described above.  It is anticipated that the additional 

storage will take place at the Water Reclamation Facility, at storage facilities within the 

distribution system, including some existing tanks that could be dedicated for reclaimed 

storage, and potentially additional storage at the Forest Crossing Golf Course, Legend’s Club 

Golf Course and the Westhaven Golf Course.   

4.4.4 New WWTP 

One of the long-term options for the City to meet future wastewater demand is to construct a 

new WWTP in the southern portion of the City’s sewer service area.  As part of the IWRP, CDM 

Smith looked at the feasibility of a new WWTP, identified the capital and O&M costs associated 

with the new construction, and summarized the most reliable alternative as selected by the 

Stakeholder’s.  The Technical Memorandum describing this analysis is presented in Appendix 

D. 

Initially, CDM Smith worked with the Steering Committee and WWTP staff to identify criteria 

that would be critical for success of a new WWTP project.  As a result, three biological 

processes for the new WWTP were identified for further evaluation for the proposed WWTP 

conceptual design. 

 Option 1 is a conventional plug-flow, activated sludge process, also referred to as an 

“A2O” process, with tertiary filtration and UV disinfection. The A2O process consists 

of a fermentation zone, pre-anoxic zone, and aeration zone. Following these three 

zones is secondary clarification, tertiary filtration employing denitrification filters, 

and UV disinfection.   

 Option 2 utilizes a biological treatment process similar to Option 1; however, instead 

of using rectangular basins with diffused aeration, Option 2 provides oxidation 



Section 4    Phase II – System Analysis   
 
 

4-33 © 2012 CDM Smith & All Rights Reserved 

ditches. The proposed configuration consists of a fermentation zone and pre-anoxic 

zone followed by an oxidation ditch with internal recycle back to the pre-anoxic zone.  

 The third biological treatment process option includes a 5-stage Bardenpho process 

with an integrated membrane. The MBR process is provided with flow equalization 

and UV disinfection. This option would have three process trains consisting of one 

fermentation tank, one pre-anoxic tank, one aeration tank, and one post-anoxic basin 

per train. 

Costs during the first stage of this analysis were developed based on the general requirements of 

each system, including major equipment requirements. The final costs presented in this 

memorandum include budgetary costs for equipment capital and installation; contractor 

overhead and profit, construction contingency, and engineering, administration, and 

implementation.  

It is assumed that advanced treatment processes will be required to meet more stringent permit 

limits than in the existing WWTP permit.  Thus, in addition to garnering public acceptance 

necessary for permitting and regulatory support, the proposed WWTP will include 

consideration of a MBR and tertiary polishing wetlands.  The Harpeth River, which would be 

the discharge point for the new WWTP, is currently impaired due to nutrients and has 

significant low flows during the summer months upstream of the existing WWTP, thus 

construction of an advanced WWTP upstream of this river segment could result in an 

enhancement of the low flow conditions to positively impact ecological flows, as well as the 

ability of the existing water treatment plant to withdraw water from the Harpeth River. Thus, 

based on discussions with TDEC, technology based limits will be assumed for design of the new 

WWTP.  

The estimated flows to the proposed new treatment facility, by the year 2040, could range 

between 3.6 mgd and 6.6 mgd, with a total service area build-out of 8 mgd depending on the 

rate and pattern of population growth over the planning period.  

Conventional spreadsheet calculations have been developed and were supplemented with 

BIOWIN modeling to evaluate each of the potential options and determine the optimum 

internal recycle flows that would minimize operating costs and meet the anticipated treatment 

requirements for the proposed facility.  

The estimated cost of designing and constructing the new WWTP is $60M.  This WWTP 

includes advanced biological treatment utilizing a 5-stage Bardenpho process followed by 

membrane reactors (MBRs) with flow equalization and UV disinfection.  The WWTP is planned 

to be designed for an average daily flow of 4 mgd and peak hour flow of 8 mgd.  The WWTP will 

have two parallel process trains consisting of one fermentation, pre-anoxic, aeration, and post 

anoxic basins per treatment train.  This process is being utilized based on anticipated permit 

requirements for nitrogen reduction to 3 mg/L and phosphorus reduction to 0.32 mg/L in the 

effluent.  The fermentation stage acts as the initial phosphorus and BOD removal stage with 

denitrification occurring in the pre-anoxic tank, where nitrate (NO3) is converted to nitrogen 



Section 4    Phase II – System Analysis   
 
 

4-34 © 2012 CDM Smith & All Rights Reserved 

(N2).  In the third basin, oxygen is introduced to the aeration basin where nitrification occurs, 

ammonia (NH4) and N2 are oxidized and form nitrate.  An internal recycle flow is included, 

flowing from the pre-anoxic basin back into the fermentation basin.  Additionally, a return 

activated sludge (RAS) flow is included, flowing from the MBR to the pre-anoxic basin.  The 

fourth basin in the process, the post-anoxic basin, is required to remove any remaining nitrogen 

from the influent flow. 

Following the post-anoxic process, the mixed liquor goes to tanks submerged microfiltration 

(MF) or ultrafiltration (UF) membranes where clean water is separated from it suspended 

biomass.  Mixed liquor must be returned from the membranes to the beginning of the process 

at flow rates between four and six times the influent flows to remove the solids that accumulate 

around the membranes, and return them to the process.  Waste sludge is intermittently 

removed from the MBR process using dedicated waste sludge pumps. 

A full description and analysis of the South WWTP option is included in Appendix D. 

4.5 Stormwater and Ecological Restoration 

In October of 2011, the EPA issued a memorandum to all EPA Regional Administrators titled 

“Achieving Water Quality through Integrated Municipal Stormwater and Wastewater.” The 

memorandum recognizes the stress on local governments today to keep pace with ever-

increasing water quality regulations in the face of population growth, aging infrastructure and 

the current economic challenges. It also recognizes that the current complexities resulting from 

separate regulatory processes may have the unintended consequence of constraining a 

municipality from addressing, in a cost-effective manner, its most serious water quality issues 

first. Ultimately, the memorandum is an introduction to and an announcement for a new EPA 

initiative to assist states and local governments in the development of integrated municipal 

stormwater and wastewater plans to provide sustainable and comprehensive solutions to water 

quality problems.  

Prior to the release of the EPA memorandum, however, the City recognized the importance of 

considering the water quality improvements that may be provided from implementing 

stormwater and ecological restoration projects in addition to the proposed wastewater system 

improvements. Many of these projects were already evaluated as a part of the City’s Stormwater 

Master Plan program where the city considered improvements for eight watersheds within the 

jurisdiction.  This section summarizes the stormwater management alternatives considered, 

including green infrastructure/low-impact development, best management practice (BMP) 

retrofits, and stream/ecological restoration opportunities. Combined, these stormwater 

management improvement alternatives support city-wide flood control, erosion control and 

water quality improvements while also helping to reduce the burden on long-term water supply 

needs and wastewater treatment upgrades. Detailed technical memoranda regarding the City’s 

Stormwater system can be found in Appendix D. 



Section 4    Phase II – System Analysis   
 
 

4-35 © 2012 CDM Smith & All Rights Reserved 

4.5.1 Green Infrastructure and Low Impact Development 

Green Infrastructure (GI) and/or Low Impact Development (LID) techniques are terms used to 

describe an array of management practices, products, and/or technologies that use natural 

systems and/or engineered systems to capture, manage, and  reduce stormwater runoff volumes 

and enhance overall environmental quality. As a general principal, GI techniques use soils and 

vegetation to infiltrate, evapotranspire, treat and/or recycle stormwater runoff. This approach is 

an enhancement of traditional stormwater controls to add more sustainable and cost-effective 

solutions.  

The EPA has made GI a key administration priority, as stated in the “Strategic Agenda to Protect 

Waters and Build More Livable Communities through Green Infrastructure”. Key policies and 

regulatory guidance were also provided by the EPA in a guidance document developed to assist 

NPDES permit writers in developing municipal separate storm sewer system (MS4) stormwater 

permit language. The State of Tennessee has incorporated much of the guidance regarding GI 

into local MS4 permits. As such, the City wished to evaluate the potential benefits of a GI 